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FCCID: 2BCUE-P8GLOBAL

5.2 Test Graph

5.2.1 B4_1.4MHz
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Band4_3MHz_QPSK_HCH_1753.5MHz_RB_15 0_NTNV
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Band4 3MHz_16QAM_MCH_1732.5MHz_RB_15 0 _NTNV
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Band4 5MHz_QPSK_HCH_1752.5MHz_RB_25 0_NTNV
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5.2.4 B4_10MHz
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Band4_10MHz_16QAM_MCH_1732.5MHz_RB_50_0_NTNV
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5.2.5B4_15MHz
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5.2.6 B4_20MHz
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6. Spurious Emission
6.1 Test Result

6.1.1 B4_1.4MHz

Test Report No.: CTL2405163031-WF

Band: 4 / Bandwidth: 1.4MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MHZz) Size Offset Result | Limit Verdict
1710.7 1 0 Refer To Test Graph Pass
' 6 0 Refer To Test Graph Pass
QPSK 17325 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
1754.3 5 Refer To Test Graph Pass
6 0 Refer To Test Graph Pass
1710.7 1 0 Refer To Test Graph Pass
' 6 0 Refer To Test Graph Pass
17325 1 0 Refer To Test Graph Pass
1668 1 0 Refer To Test Graph Pass
1754.3 5 Refer To Test Graph Pass
6 0 Refer To Test Graph Pass
6.1.2 B4 3MHz
Band: 4 / Bandwidth: 3MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MHz) Size Offset Result | Limit Merdiet
17115 1 0 Refer To Test Graph Pass
' 15 0 Refer To Test Graph Pass
QPSK 17325 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
17535 14 Refer To Test Graph Pass
15 0 Refer To Test Graph Pass
17115 1 0 Refer To Test Graph Pass
' 15 0 Refer To Test Graph Pass
17325 1 0 Refer To Test Graph Pass
16QAM 1 0 Refer To Test Graph Pass
17535 14 Refer To Test Graph Pass
15 0 Refer To Test Graph Pass
6.1.3 B4 5MHz
Band: 4 / Bandwidth: 5MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Moduiggon (MH2) Size Offset Result [ Limit Verdict
17125 1 0 Refer To Test Graph Pass
' 25 0 Refer To Test Graph Pass
QPSK 17325 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
1752.5 24 Refer To Test Graph Pass
25 0 Refer To Test Graph Pass
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Test Report No.: CTL2405163031-WF

17125 1 0 Refer To Test Graph Pass
' 25 0 Refer To Test Graph Pass
17325 1 0 Refer To Test Graph Pass
16QAM 1 0 Refer To Test Graph Pass
17525 24 Refer To Test Graph Pass
25 0 Refer To Test Graph Pass
6.1.4 B4 _10MHz
Band: 4 / Bandwidth: 10MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MHz) Size Offset Result | Limit Verdict
1715 1 0 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
QPSK 17325 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
1750 49 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
1715 1 0 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
17325 1 0 Refer To Test Graph Pass
158 1 0 Refer To Test Graph Pass
1750 49 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
6.1.5 B4 15MHz
Band: 4 / Bandwidth: 15MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MH2) Size Offset Result [ Limit Verdict
17175 1 0 Refer To Test Graph Pass
) 75 0 Refer To Test Graph Pass
QPSK 17325 ! 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
17475 74 Refer To Test Graph Pass
75 0 Refer To Test Graph Pass
17175 AL 0 Refer To Test Graph Pass
' 75 0 Refer To Test Graph Pass
17325 1 0 Refer To Test Graph Pass
16QAM 1 0 Refer To Test Graph Pass
17475 74 Refer To Test Graph Pass
75 0 Refer To Test Graph Pass
6.1.6 B4 20MHz
Band: 4 / Bandwidth: 20MHz / NTNV
¢ Frequency RB Allocation Spurious Emission .
Mod(ifition (MHz) Size Offset Result | Limit Verdict
1720 1 0 Refer To Test Graph Pass
100 0 Refer To Test Graph Pass
QPSK 17325 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
1745 99 Refer To Test Graph Pass
100 0 Refer To Test Graph Pass
16QAM 1720 1 0 Refer To Test Graph Pass
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100 0 Refer To Test Graph Pass

17325 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass

1745 99 Refer To Test Graph Pass
100 0 Refer To Test Graph Pass
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6.2 Test Graph

6.2.1 B4_1.4MHz

Band4_1.4MHz_QPSK _LCH_1710.7MHz_RB_1_0 NTNV
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
1708.5 1709 1 / 1 1708.562  -53.35 -13 Pass
1709 1710 0.003 / 2 1709.993  -32.60 -13 Pass
1710 17115 0.003 / ! / / / /
Band4_1.4MHz_QPSK LCH_1710.7MHz_RB_1 0 _NTNV
LY Ant: Ant1
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Stop: 10 GHz
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Band4 1.4MHz QPSK_LCH_1710.7MHz RB_1 0 NTNV
J Ant: Ant1
Start: 10 GHz
Stop: 17.55 GHz
RBW: 1 MHz
=10 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30
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0 TraceType: Average
AverageCount: 3
SweepPoint: 1001
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1708.5 17115
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  hesut
1708.5 1709 1 / 1 1708.572  -40.38 -13 Pass
1709 1710 0.013 / 2 1710.000 -29.54 -13 Pass
1710 17115 0.013 / ! / ! / /
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Band4_1.4MHz_QPSK_MCH_1732.5MHz_RB_1_0_NTNV
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Band4_1.4MHz_QPSK_HCH_1754.3MHz_RB_1 0 _NTNV
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Band4_1.4MHz_QPSK HCH_1754.3MHz_RB_1 5 NTNV
e Ant: Ant1
Start: 1753.5 MHz
Stop: 1756.5 MHz
10 RBW: 3 kHz
VBW: 9.1 kHz
Detector: RMS
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AverageCount: 3
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
1753.5 1756 0.003 / ! / / / /
1755 1756 0.003 / 1 17565.007  -31.00 -13 Pass
1756 1756.5 1 / 2 1756.034 -57.28 -13 Pass
Band4 1.4MHz QPSK_HCH 1754.3MHz RB_6 0 NTNV
e Ant: Ant1
Start: 1753.5 MHz
Stop: 1756.5 MHz
10 RBW: 13 kHz
VBW: 39 kHz
Detector: RMS
0 TraceType: Average
AverageCount: 3
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Frequency (MHz)
Start RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method  T0”  (MHz)  (@Bm)  (@Bm)  hesut
1753.5 0.013 / ! / / / /
1755 0.013 / 1 17565.000 -31.07 -13 Pass
1756 1756.5 1 / 2 1756.437  -40.40 -13 Pass
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Band4 1.4MHz 16QAM LCH_1710.7MHz RB_1 0 NTNV
e Ant Ant1
Start: 1708.5 MHz
Stop: 1711.5 MHz
10 RBW: 3 kHz
VBW: 9.1 kHz
Detector: RMS
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method B0 MHz)  (@Bm)  (@Bm)  Resut
1708.5 1709 1 / 1 1708.815  -54.56 -13 Pass
1709 1710 0.003 / 2 1709.994  -33.80 -13 Pass
1710 17115 0.003 / ! / ! / /
Band4 1.4MHz 16QAM LCH_1710.7MHz RB_1 0 NTNV
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Band4 1.4MHz 16QAM LCH_1710.7MHz RB_1 0 NTNV
J Ant: Ant1
Start: 10 GHz
Stop: 17.55 GHz
RBW: 1 MHz
=10 1 VBW: 3 MHz
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
1708.5 1709 1 / 1 1708.563  -40.50 -13 Pass
1709 1710 0.013 / 2 1709.997 -31.57 -13 Pass
1710 17115 0.013 / ! / ! / /
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Band4_1.4MHz_16QAM_MCH_1732.5MHz_RB_1 0 NTNV
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Band4_1.4MHz_16QAM_HCH_1754.3MHz_RB_1 0 NTNV
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Level (dBm)

Band4 1.4MHz_16QAM_HCH_1754.3MHz_RB_1 5 NTNV
e Ant: Ant1
Start: 1753.5 MHz
Stop: 1756.5 MHz
10 RBW: 3 kHz
VBW: 9.1 kHz
Detector: RMS
0 TraceType: Average
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
1753.5 1756 0.003 / ! / / /
1755 1756 0.003 / 1 17565.009  -33.06 -13 Pass
1756 1756.5 1 / 2 1756.488 -58.28 -13 Pass
Band4 1.4MHz 16QAM HCH 1754.3MHz_RB_6 0 NTNV
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MHz)  (MHz)  (MHz) Method  T0”  (MHz)  (@Bm)  (@Bm)  hesut

17535 1755 0.013 / ! / / / /

1755 1756 0.013 / 1 1755.030 3091 13 Pass

1756 1756.5 1 / 2 1756053 41.08 A3 Pass
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6.2.2 B4 _3MHz
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MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
1707 1709 1 CHP 1 1707.983 -32.81 -13 Pass
1709 1710 0.003 / 2 1709.997  -31.50 -13 Pass
1710 1713 0.003 / ! / ! / /
Band4 3MHz_QPSK LCH_1711.5MHz_RB_1 0_NTNV
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Band4 3MHz_QPSK_LCH_1711.5MHz_RB_1 0 NTNV

Ant: Ant1

Start: 10 GHz

Stop: 17.55 GHz
RBW: 1 MHz

=10 1 VBW: 3 MHz
Detector: RMS
TraceType: Average
AverageCount: 30

-20 SweepPoint: 15101
SweepTime: 19.13 ms
Sweep: Single

_30 -

¥a1k 7083.000 MH
B Z
=40 1 -60.79 dBm

Level (dBm)
g

-90 -

—— Trace
—— Limit

-100 T T T T T T T T T
10000.0 17550.0

Frequency (MHz)
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 MHz)  (@Bm)  (@Bm)  Resut
1707 1709 1 CHP 1 1707.984 -26.36 -13 Pass
1709 1710 0.03 / 2 1709.988 -26.45 -13 Pass
1710 1713 0.03 / ! / ! / /
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Band4_3MHz_QPSK_MCH_1732.5MHz_RB_1 0 _NTNV
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Band4_3MHz_QPSK_HCH_1753.5MHz_RB_1 0 _NTNV

Ant: Ant1
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Stop: 10 GHz
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Band4_3MHz_QPSK_HCH_1753.5MHz_RB_1_14 NTNV

e Ant: Ant1
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  hesut
1752 1756 0.003 / ! / / / /
1755 1756 0.003 / 1 17565.000 -29.02 -13 Pass
1756 1758 1 CHP 2 1756.001  -32.52 -13 Pass
Band4 3MHz_ QPSK HCH 1753.5MHz RB 15 0 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Method U0 (MHz)  (@Bm)  (@Bm)  Resut
1752 1755 0.033 ! / / ! / i
1755 1756 0.033 ! 1 1755.000 -27.26 13 Pass
1756 1758 1 CHP 2 1756218 -22.14 13 Pass
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Band4 3MHz 16QAM LCH 1711.5MHz RB_1 0 NTNV
e Ant: Ant1
Start: 1707 MHz
Stop: 1713 MHz
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MHz)  (MHz)  (MHz) Method B0 (MHz)  (@Bm)  (@Bm)  hesut
1707 1709 1 CHP 1 1707.976  -33.92 -13 Pass
1709 1710 0.003 / 2 1709.998  -30.74 -13 Pass
1710 1713 0.003 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL

Band4_3MHz_16QAM LCH_1711.5MHz_RB_1 0 NTNV
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1707 1709 1 CHP 1 1708.494  -25.82 -13 Pass
1709 1710 0.03 / 2 1710.000 -28.30 -13 Pass
1710 1713 0.03 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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1752 1756 0.003 / ! / / / /
1755 1756 0.003 / 1 1755.003  -29.06 -13 Pass
1756 1758 1 CHP 2 1756.001 -32.86 -13 Pass
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1752 1756 0.033 / ! / / / /
1755 1756 0.033 / 1 1755.018  -28.89 -13 Pass
1756 1758 1 CHP 2 1756.002  -20.90 -13 Pass
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FCCID: 2BCUE-P8GLOBAL

6.2.3 B4 5MHz
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1710 1715 0.003 / ! / / / /
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FCCID: 2BCUE-P8GLOBAL

Band4 5MHz_QPSK_LCH_1712.5MHz_RB_1 0 NTNV
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1705 1709 1 CHP 1 1706.800 -27.21 -13 Pass
1709 1710 0.051 / 2 1710.000 -29.30 -13 Pass
1710 1715 0.051 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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1709 1710 0.003 / 2 1710.000 -33.99 -13 Pass
1710 1715 0.003 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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1705 1709 1 CHP 1 1708.400 -26.40 -13 Pass
1709 1710 0.051 / 2 1709.990 -27.10 -13 Pass
1710 1715 0.051 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

6.2.4 B4_10MHz
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FCCID: 2BCUE-P8GLOBAL
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1700 1709 1 CHP 1 1708.480 -28.74 -13 Pass
1709 1710 0.11 / 2 1709.940 -32.00 -13 Pass
1710 1720 011 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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FCCID: 2BCUE-P8GLOBAL
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